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Statical Strength of Hitachi Willison Coupler
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Fig. 1. Standard Coupler Disassembled in Parts
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Fig. 2. Coupler with Seat
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Fig. 3. Coupled Position of Coupler
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Table 1. Chemical Composition and Mechanical
Properties of Coupler Body
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Fig. 4. Positions of Stress Measurement
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Fig. 5. Stress Distribution Along the Width
of Upper Surface
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Table 2. Stress Concentration Factor
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Table 3. Breaking-Test Results
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Fig. 12. Relation Between Load and Displacement
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